

**GYNECOLOGY
PRE-OPERATIVE ADMISSION ORDERS**

PATIENT IDENTIFICATION

1. OBTAIN INFORMED CONSENT FOR: _____
2. Follow Anesthesia Protocol for pre-operative evaluation and labs.
3. Apply Intermittent Pneumatic Compression Device (IPC)
4. Urine Pregnancy Test (Contact Surgeon if pregnancy test is positive)
5. Serum Pregnancy Test (Contact Surgeon if pregnancy test is positive)
6. **MEDICATIONS: Administer if not allergic**

Prophylactic Antibiotics:

For Patients weighing < 80Kg:

Cefotetan (CEFOTAN) 1 gm IVPB - Administer within 1 hour of surgery start time.

OR

Cefazolin (KEFZOL) 1 gm IVPB - Administer within 1 hour of surgery start time.

For Patients weighing > 80Kg:

Cefotetan (CEFOTAN) 2 gm IVPB - Administer within 1 hour of surgery start time.

OR

Cefazolin (KEFZOL) 2 gm IVPB - Administer within 1 hour of surgery start time

**ONLY IF life-threatening angioedema or anaphylaxis to cephalosporin or penicillin,
SEE SCIP COMPLIANT COMBINATION CHOICES BELOW:**

Clindamycin (CLEOCIN) 900 mg IVPB - Administer within 1 hour of the surgery start time AND
Gentamicin 2 mg / kg IVPB - Administer within 1 hour of the surgery start time.

OR

Clindamycin (CLEOCIN) 900 mg IVPB - Administer within 1 hour of the surgery start time AND
Ciprofloxacin (CIPRO) 400mg IVPB - Administer within 1 hour of the surgery start time.

OR

Metronidazole (FLAGYL) 500 mg IVPB - Administer within 1 hour of surgery start time AND
Gentamicin 2 mg / kg IVPB - Administer within 1 hour of the surgery start time.

OR

Metronidazole (FLAGYL) 500 mg IVPB - Administer within 1 hour of surgery start time AND
Ciprofloxacin (CIPRO) 400mg IVPB - Administer within 1 hour of the surgery start time.

Pain Control:

Prepare for post-op use of On-Q Pain Pump per GYN Protocol

7. Other: _____

Physician Signature

Date (required)

Time (required)

